For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 1 of 26

46-Inch Deck Assembly "H"

14BV809HO063 (2000)

W O
O N N

A, N,

O
¢ O F@aOuy (o2}
._mu “,_ ‘_.m. ol .mm ajes b ﬂy /’ / ~

\, Y\l., 7
/ / // /, / A mw_v \/
/r // // // /// /.
AR /’ A /!./ x! - / L .
mmém s 4// SO
/s ,””y y_ //’ ,. //m
\ ,w”: e\
\ .. B
, wm ' .
,w., \ P \\H \“u
‘”” & s S 6
\ ,/“ \ _oa.\\\m
s\~ ///) i
/” ql. Rl n.,_\
e \J/W NN ]
"/ NO)): e
. /
N o
AV NS
\ /3 / h_{ < M
[ - [r
E - _
(8 \.__
/ )
N 7
N =

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
46-Inch Deck Assembly "H"

Page 2 of 26

Ref#  Part Number Qty S/P/F  Description
1 17982 1 S Reinforcement Spindle Plate
2 618-0240 1 S  Center Spindle Assembly, 5 Dia.
756-0959 1 S  Pulley Only
3 618-0241 1 S  Double Pulley Spindle Assembly
756-0603 1 /P Double Pulley Only
5 683-0199B 1 S  46-inch Deck Shell
683-0254 1 S  Deck Adjustment Bracket w/Weld Nut
6 710-0167 1 /P Carriage Screw, 1/4-20 x .5
7  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
8 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
9 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
10  710-0599 1 /P Self Tapping Screw,1/4-20 x .5
11 710-0650 1 /P Self Tapping Screw, 5/16-18 x .875
12 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
13  710-1260A 1 /P Self Tapping Screw, 5/16-18 x .75
14  712-0106 1 S  Hex Cap Screw, 1/4-20 x 1.25 (Grade 5)
15 16606 1 S  Retainer Hook
16  712-0291 1 S  Center Lock Nut, 1/4-20
17  712-0417A 1 /P Hex Flange Nut, 5/8-18
18 712-0431 1 S  Flange Lock Nut, 3/8-16
19 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
20 714-0104 1 S Internal Cotter Pin, .072 x 1.12
21  717-1553A 1 S  Deck Adjustment Gear
22  731-1032B 1 S  Side Discharge Chute Assembly
23  732-0306 1 S  Compression Spring, .406 x .531 x 1.75
24 732-0594A 1 S  Extension Spring, .91 x 7.33
25  734-0973 1 /P Deck Wheel, 5x 1.38
26  736-0105 1 /P Bell Washer, .401 x .87 x .063
27  736-0119 1 S  Lock Washer, 5/16
28  738-0347 1 S  Shoulder Spacer, .625 x .169
29  738-0373 1 S  Shoulder Spacer, .498 x 1.53
30 742-0611 1 S  Three-in-one Blade, Star Center, 16.28
31 742-0612 1 S  Three-in-one Blade, Star Center, 14.88
32 747-1116 1 /P Deck Release Pin
33  754-0349 1 S  Deck Belt
34  756-0627 1 S  Flat Idler Pulley, 3.5 OD
35 783-0139 1 S Idler Bracket
36 783-0141 1 Center Deck Skirt
37 783-0142 1 S  RH Deck Skirt
38  783-0747 1 S  LH Belt Cover
39  783-0805A 1 S RH Belt Cover
40  738-3056 1 S  Shoulder Screw, .5 x 2.5
41  734-30586 1 Deck Wheel, 5
63  753-0875 1 /P 46-inch Deck Assembly Complete

WWW.mymowerparts.com



Page 3 of 26

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Axle, Front, Steering, Frame, Wheels, Front

14BV809HO063 (2000)

o
\,
\
\ o Y
e ) Q
Ammmww !\ / / .
1 ¥ \ \
82t © 4 /
\/ //, @ /
RN Vu y
\5 NEE R mn\w
/ %/ P B
/ \\@ - e d N
7,, Ry /
/ © S 4/ //
\ - \ O\ m
N P Q &
N )
8 T8 ) R / S
S 83 / Q
\ / \ \No N \ / (7))
/.,\ « \ «\\ 1\2, : i I'4 +—
/ Al - ,
unﬂ_w VIMIA\ARBLW v\ - @ L L& \v \3_ M\mw w
I - g P ¥ . b A S A e A N
/ S ,QUW N@/W.i / ?WW\..\ \ nmw .\\AN ‘.\ \ -
, o Q \ \ B f & m / % . \ /W) o q
N AR A , y %mv & / \ ) e
< LY / o 2y DV Y / 3] m% um
NN A N ) tH N8 SNl o =
\ \ e\ e N/ / N | W\\Nﬂ/ﬂ, '
DN N b W@@ - @)/ Q
O\ T = T &2/ S
% o 0 / | N s — >
é // \ /[ /” . Awn el =
A\ N C — /
%m@ // / P /\i./ . // 3.\ mmmamm "
\.m\“w/ / Y\ r.l /,nU ® \.\
o Ar.“ ‘ w WVA« _\ = N\ = 7,\
W 5 Ry \ 3
/VHHW\ a4
e A
Y 5N
Ve
Yavrn, -
o a/A
b * \v\ -
i \&..“v\ @
.«..\mﬁmmﬂmwm, “ 4/ I,/
N\
'/ e 33




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Axle, Front, Steering, Frame, Wheels, Front

Page 4 of 26

Ref#  Part Number Qty S/P/F  Description
1 683-0304 1 S  Lower Frame Assembly
2  710-0604A 1 /P Self-Tapping Screw, 16-18 x .625
3  783-0726A 1 S  RH Pivot Support Bracket
4  783-0727 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1409 1 S  LH Drag Link
8 711-1408 1 RH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14  717-1550A 1 S  Steering Gear, 11/90 Ratio
15  717-1554 1 Steering Pinion Gear
16  723-0448A 1 S  Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19  738-1001A 1 /P Steering Shaft, .625 OD x 24.4
20 741-0475 1 S  Plastic Bushing, .38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  738-0372 1 S  Shoulder Spacer, .38 ID
23  631-0027 1 S  Steering Wheel
24  731-0220 1 S  Steering Wheel Cap
25 638-0017 1 S  LH Axle Assembly, .750 Diameter
26  638-0018 1 S RH Axle Assembly, .750 Diameter
27  719-0525B 1 S  Cast Iron Pivot Bar
28  712-0431 1 S  Flange Lock Nut, 3/8-16
29  714-0470 1 S  Cotter Pin
30 726-0341 1 /P Push Cap, .750
31 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
32 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
33 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
34 738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
35 737-3000 1 S  Lube Fitting, 3/16
36 634-0183 1 Wheel Assembly, 16 x 6.5 x 8
634-0182 1 S Rim Only
734-0255 1 S AirValve (Not Shown)
734-1727 1 /P Tire Only, Square Shoulder
37  731-2290 1 S HubCap
38  783-0653A 1 S  Steering Support Bracket
39 738-0143 1 /P Shoulder Screw, 3/8-16
40  736-0331 1 /P Bell Washer, .39 x 1.13 x .062
41  738-0140 1 S  Shoulder Screw, .435 x .178, 5/16 x .56
42  736-0242 1 /P Bell Washer, .34 x .872
43  710-0643 1 /P Hex Bolt, 5/16-18 X 1

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 26

Drive, Wheels Rear, Controls

14BV809HO063 (2000)

[T}
=) w
PN\ s
) \“““““\
f \n.\\ e
F A [\
\\ ,”.\ i & \, «\
J N X
o] / \
\ B
-,
oy
\\, B m
o MM wa
N ™ 0
NS © o me\ &
, — 0\,
e / v

\
A“H,/ \ \ - /

/ \d ¢ TN
.m,w” \ Imryww. -I,/ (Mo,iu .
'y ARV

Vi \ 3 bh
. r W
s
V7% e K.W.mwm mm
8 eiz4\
o 3 .Nwmwmmm.mw‘

1mmmmm__.uu
mkmv alwdw% 9 \
h_a\. 7 / r \W
44

. \ﬂ_

&N/
]

%
\
vVh“V.|

f

,mexm\
.\..
fo
,\w

] - i
O . S A

B\

Ay

“W :

/ e

\ \.. u luu1.1 -
\V Ay /i \.m V -

3 \

[N [5+]

VH\WIII.AA ﬂMV/ /f/

WWW.mymowerparts.com




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Drive, Wheels Rear, Controls

Page 6 of 26

Ref#  Part Number Qty S/P/F  Description
1 618-0375 1 S  Variable-speed Bracket Assembly
2 618-0376 1 S  Two-speed Transmission Assembly
3  631-0009A 1 S  Shfter Knob
4  647-0037 1 Shift Lever
5 656-0050 1 Variable-speed Pulley Assembly
6  756-0665 1 S  Transmission Pulley, 8.5
7  683-0251 1 Double-idler Bracket
8 710-0189 1 /P Hex Cap Screw, 5/16-18 x 3
9 710-0227 1 /P Self Tapping Screw, #8-18 x.5
10  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
11  710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
12 710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
13  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
14  710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
15  711-0677 1 S  Ferrule, 5/16 x .312 Dia.
16  712-0181 1 S  HexJam Nut, 3/8-16
17  712-0702 1 S  Hex Flange Nut, 7/16-20
18 712-0431 1 S  Flange Lock Nut, 3/8-16
19 712-0798 1 /P Hex Nut, 3/8-16
20  712-3004A 1 /P Flange Lock Nut, 5/16-18
21  712-3008 1 S  HexJam Nut, 3/8-16
22 714-0111 1 S  Cotter Pin
23  723-3018 1 S  Ball Joint, 3/8-24
24  725-1713 1 Spring Switch
25  726-0320 1 S Insulator Nut Plate
26  732-0384 1 S  Extension Spring, .62 Dia. x 6.12
27 732-0716 1 S  Extension Spring, .59 OD x 4.0
28  736-0105 1 /P Bell Washer, .401 x .870 x .063
29  736-0169 1 S  Lock Washer, 3/8
30 736-0275 1 S  Flat Washer, 5/16
31 718-0771 1 S  Pulley Hub, 1/2 Spline
32 736-0642 1 Flat Washer, .44 x .75 x .06
33 736-3010 1 Flat Washer, .407 x .812 x .135
34  738-0322 1 S  Shoulder Screw, .625 Dia. x .21
35 747-1122 1 Brake Rod
36  747-1123A 1 /P Belt Guard
37  747-1127 1 Idler Adjustment Rod, 3/8
?38  710-1026 1 /P Self-tapping Screw, 1/4-20 x 1.75
?39  747-1185 1 Transmission Belt Guard Rod
40 748-0416 1 Shoulder Spacer, .380 ID
42  754-0467 1 S  Drive Belt, Lower 90.8" Long
42  754-0468 1 S  Drive Belt, Upper 41.5" Long
43  756-0981A 1 S FlatlIdler, 2.75 OD
?44  783-0667A 1 S  Transmission Torque Bracket
45  783-0669 1 S Idler Bracket
46  647-0031 1 S  Brake Control Shaft Assembly
47  647-0032 1 S  Speed Control Shaft Assembly
48  683-0266 1 Drive Pedal Assembly
49  710-1135 1 Self Tapping Screw, 5/16-18 x 2.5
50 711-0736 1 /P Ferrule, 1/4-20
51 711-1363 1 Pin, 3/8-16 x 2.43
52  714-0104 1 S  Cotter Pin
53  732-0437 1 Compression Spring, .34 OD x 1.0

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Drive, Wheels Rear, Controls

Page 7 of 26

Ref#  Part Number Qty S/P/F  Description
54  732-0955 1 Extension Spring, .5 OD x 1.41
55  735-0662 1 Drive Pedal Pad
56  735-3049 1 S Brake Pedal Pad
57  736-0140 1 S  Flat Washer, .281 x .5 x .0625
58 736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
59  736-0187 1 /P Flat Washer, .64 x 1.24 x .06
60 736-0204 1 /P Flat Washer, .344 x .062 x .03
61  738-0155 1 S  Shoulder Screw, .437 x 1.62
?62  738-0507B 1 S  Shoulder Screw, .5 x .434
63  741-0225 1 S  Hex Flange Bearing
64  741-3065A 1 S  Split Hex Flange Bearing
65  747-1137 1 Cruise Control Rod
66  747-1138 1 Brake Lock Control Rod
67  748-0413 1 Cruise Latch
68  748-0415A 1 S  Spacer, 5/16 x 1.54
?69  783-0653B 1 S  Steering Support Bracket
70  783-0732 1 S  Drive Lockout Bracket
71 783-0773 1 Brake Pedal
72  783-0780A 1 S  Neutral Return Bracket
73  783-0693 1 Axle Bracket
74  683-0304 1 S  Lower Frame Assembly
75  732-0963 1 Extension Spring, .5 OD x 6.37
76 731-2290 1 S HubCap
77  712-3050 1 /P Lug Nut, 7/16-14
78  634-0202 1 Wheel Assembly Complete, 23 x 9.5 x 12
634-3178 1 Rim Only
734-0255 1 S AirValve
734-1728 1 /P Tire Only, Square Shoulder
?79  750-0768 1 Split Spacer, .25 x .37 x 1.32
80  750-0566 1 S  Spacer, .372 x .26 x 1.03
81 712-3026 1 S Jam Nut, 3/4-16
82 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
83  710-1260A 1 /P Hex Screw, 5/16-18 x .75
84  747-1185 1 Transmission Belt Guard Rod
85  710-0599 1 /P Self Tapping Screw,1/4-20 x .5

WWW.mymowerparts.com



Page 8 of 26

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Electrical

mu
-

fgesp

Y.

ORRRETE

NTCH
fociac
e

SHT
i

| TRIEE
S
& d

St
iy
N A
7
1
-

C = £ £ i

I
&

ey
o
D
YO RN
PR, LA

WWW.mymowerparts.com

s a8
O RN X X T
...... ;
%1 T llv_%ﬂmﬁ,..iw ||||W|ll.m mw
) , J T
YT i
£ M ﬁ p ﬁ
- B
o -
) S
3 2 ,
g * P m g -
485 - L
2: 7
(e ;I,mm,mm. Tm_ HHEE
i HRHHRE m

M m QP nw. V] = = = =
|

> VAR

— S




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000) Page 9 of 26
Electrical
Ref#  Part Number Qty S/P/F  Description
7251648  725-1648 1 S Relay
7251426  725-1426 1 S  Solenoid
7251716 725-1716 1 S PTO Switch
7251741  725-1741 1 S  Key Switch
7251657A  725-1657A 1 S Brake Switch

7251381  725-1381 1 S Fuse
7251747 725-1747 1 S  Seat Switch
7251643  725-1643 1 Reverse Switch

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Electrical Wiring Briggs & Stratton: Intek Twin

Page 10 of 26

T
= T =
KX = -
TR —-n
TR D
aQ
1A P
i _
- —
a —
r - 4
T 14
- A -
AER —
50 = N
\~7 B
e’
19/10Q m
O i .
o \ L1 o]
= Na I b=
3 —_—
=1 s i e
E B 13| =
] —_ AN = e ol —
i @ AN _— 5
P g o < > —
3 L I N A —
- 1 Y N4 o r—_—
a 7 4 A\ L N
- ¥ A\ v N 11
™~ 1 A\ k-] LI PN — -
- " i A\ N . n LI 9~
AN N} A\ O a7 T~
. AR A\ N i T
L \ Y iy e =
hd N A\ ot Iy @
KR, A \ 2 T 4~ T Ay
~. \! A\ - 1] . A d
~_\! N\ " 5 i
~\ \ P | D ) N =Lt
= >\ kY = i i
A T —w LI
L rdi | T—T =
e & | A . o
——— d | 17 VA ]
a7 ¥ | ™~ 7 hd 7 o B
k2 p | T~ i = v
5 <7 Fi { . % 5 — @
A 7 | o AT e
& -4 | & 13 T
- &7 F- | & [
T 2z | 5
7 I 1 ~
L i

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Electrical Wiring Briggs & Stratton: Intek Twin

Page 11 of 26

Ref#  Part Number Qty S/P/F  Description
1 625-0051 1 S  Bulb/Socket Headlight Assembly
2  629-0939 1 Wiring Harness w/o Ref. 14; (Units w/B&S
Intek Twin)
3  629-0126 1 Harness Adapter, #18 x 5
4  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
5 712-3006 1 /P Hex Nut, 1/4-20
6 725-1426 1 S  Solenoid, 12-volt, 100 Amp
7  725-1657A 1 S  Snap Mount Safety Interlock Switch (Brake)
8 725-1741 1 S  Ignition Switch
9 725-1743 1 S Indicator Monitor / Hour Meter
10  725-1745 1 S Ignition Key
11 725-1747 1 S  Safety Plunger Switch (Seat)
?12  736-0222 1 S  External Lock Washer, 1/4
13 736-0329 1 S  Lock Washer, 1/4
14  629-0309 1 S  Headlight Harness
15  725-1752 1 S  Electric PTO Switch
16  783-0462 1 /P Retainer Bracket
17  725-3007A 1 /P Positive Terminal Cover (Boot)
18  729-0357 1 Fuse Holder
19 725-1381 1 S  20-amp Fuse

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

(o] «l
o N\
o
o~
—
o P
(@)] cO \ﬁmx
© o FANS
0 // \A@my, /M
Te]
n,L,
\
<ol J — - V = / !
o AN 3 R \\mm / \\ W OR )
A & g g O
N\, \Au "~ Smm , o d
\ \\\ M/ /“/ ﬂ/ / / S
VAY QY LT B 2/
\QN@WVV A ,ﬂm}, mmm S g w
“\\\ N\ \V \NNA P =N \ ,
\N“M\/MW%\“N@WWV / Mwwmmww“wm\ /V, ‘ . o
/ . /v« V/ N\ 7 3/ 4 /SN , ’
F X TINNY 1NN / {
A J \M%%WWVW\\ \m nm\W\hN\ 7. £ /mww . , W
7 EKNY /4,4 BN I : .
/ - W \\ \\\ L%HHL‘ a ). .\V/ ' . / / \DN N
\ A/mww\\ WO Ay = \; N R o
/// \\ / \\ 4 3 M / /1 Hw ~ / m
/\\ <t \ VW!MH / \m W‘\“MWWMJ y
- / 7, . p Va \
7, Z \\ s <4 N S
\\\\ / \w\\ 2 VA
mw» N A g / %/ A w\ ;
L Ve, ey
W\ A = V\N\
NEZAS \A / ey — \ /
VA=) Ty =
L4 Z/ ww\m\ ==
/&-(\A/ W 7 \“\\ V= \““\\ //
) N 2/ vmw NN
S O\ By w»(mr NN
o ﬂ \x\ ~ \.A 4 // \
S e N
\ / \ N
Q Ty RN
2o N @
o , ;
2z
S . 3 ,
@3 \ N @
/
3T , N



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Page 13 of 26

Hood Style 9
Ref#  Part Number Qty S/P/F  Description
1 710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
2 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
3  710-0895 1 Self-tapping Screw, 1/4-15 x .75
4 710-1017 1 /P Torx Self-tapping Screw, 5/16-18 x .625
5 710-1238 1 /P Screw, 5/16-18 x .875
6  710-3217 1 /P Torx Screw, #8-32 x .375
7 712-0142 1 /P Hex Nut, 8-32
8 731-0511-5 1 Five-Inch Trim Strip
9  731-1857 1 Throttle Control Lever
10  731-2225 1 S  Dash Panel
11 731-2226 1 Cruise Control Button
12 731-2227 1 Parking Brake Button
?13  736-0119 1 S  Lock Washer, 5/16
14  736-0142 1 S  Flat Washer, .281 x .5 x .063
15 736-3078 1 /P Flat Washer, .349 x 1.0 x .063
16  747-1196 1 Pivot Rod
17  749-1087 1 S  Dash Support Tube
18 710-0924 1 /P Pan Phillips Screw, 1/4-20 x .75
19  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
20 712-0292 1 /P U-type Speed Nut, 1/4-20
21  712-3004A 1 /P Flange Lock Nut, 5/16-18
22 731-2118 1 S Lens, 9-style
23  731-2119 1 S  Grille, 9-style
24  736-0211 1 S  Flat Washer, .285 x 1.25 x .08
25  747-1162 1 Hood Hinge Rod
26  783-0783 1 S Hood, 9-style
27 783-0784 1 RH Side Pane, 9-style
28  783-0785 1 LH Side Panel, 9-style
29  751-0658A 1 Three-gallon Fuel Tank
30 751-0603 1 S Fuel Cap
31 746-1085 1 S  Choke Knob/Cable Assembly
32 731-2270 1 S  Hood Plenum (Units w/ B&S Intek Twin)
731-2271 1 S Hood Plenum (Units w/ Kohler Twin)
33  712-3027 1 S  Hex Flange Lock Nut, 1/4-20

WWW.mymowerparts.com



Page 14 of 26

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Muffler & Engine Accessories Briggs & Stratton Intek Twin

14BV809HO063 (2000)

Qun It /
\ o
W N N A N\
o _n.vé P ,\L@ I uywj
&N . a
| e s@\\\ i
\ R @W.ﬁ e , R\ =
/ T mw /ﬂ:.mmnmx/ ﬂ, xn” \_9 ' v O
\\\Am-.lﬁ/ // auwl..mt ﬁ \ / ,J ’II.JGV n - _Ru \I\ﬂkll\ I.\\
TN D RN /:_e;/ / / LR \ / C
o\ Y N ARYANY .n .nﬂ \ - \
NN e {” A NN V)
R A QQ < \ hd
\ /..um \ Q ﬁ = m m_‘ _ﬂ..npw. / / w
& \ le //lr .m\ \ﬁ WY _6 _vv
/7 N e\l 2w @ © m
\ AIMHUHAHH
7% AN L
// \\// AN P =
\ \ AN N\ / W O
7\
\ / / / y - / \ / m
A 2NN S,
If A\ ﬂVV\ , “mw \ // m
A”v \“““\ y w Irlllw \\ / ””,// N
/ \
/ml {\““\\H\ g Ll _ . A
nmmu\u\\ Ll
e \wvnr\\\m.ﬁum e - €
.-uv..llov _/
o,"L .!o—.. : //
/ H, \ \
\ / {n]
o\
‘\ /, / /
Q@ v



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Page 15 of 26

Muffler & Engine Accessories Briggs & Stratton Intek Twin

Ref#  Part Number Qty S/P/F  Description

1 710-0148 1 /P Self Tapping Screw, #8-32 x .375
2  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
3  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self Tapping Screw, 3/8-16 x 1.25
7 712-3017 1 S  Hex Nut, 3/8-16
8 721-0460 1 Exhaust Gasket (Intek Twin)
9 726-0205 1 /P Hose Clamp

10 736-0119 1 S  Lock Washer, 5/16

11 736-0300 1 S  Flat Washer, .406 x .875 x .059

12 751B221535 1 /P Casing Clamp

13  751-0535 1 Fuel Line Hose

14  751-0564 1 S  Muffler Deflector

15 751-0616 1 S Muffler (Intek Twin)

16  751-0650 1 S  RH Exhaust Pipe (Intek Twin)

17  751-0651 1 S  LH Exhaust Pipe (Intek Twin)

18 751-3140 1 S  Oil Drain Valve

19 751-3141-12 1 S  Oil Drain Hose

20  751-3142 1 Oil Drain Cap

21  783-0615 1 S  Muffler Heat Shield

22  783-0625B 1 S  Engine Heat Shield (Intek Twin)

23  746-1086 1 S  Throttle Cable (Intek Twin & Kohler Twin)

24  722-0263 1 S  Foam (Fits over fuel line)

WWW.mymowerparts.com



Page 16 of 26

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

PTO Drive, Battery, Frame Components

14BV809HO063 (2000)

\“m. AN | R |
[+9] / " H ] _nwz_ - )y O ) b
A Sk RN B smE g 3
/ AHH ) I /
\ S / \\ / /A \ /.\
8 oY A 1“.‘ _wx.- 7,. s S A
/ \M“ - ® g kw A\mv --l._v T m.an 2
/ \ - fo M
\ yA— 5 \
T\ m -
W p) , ® ,, & & @)
A / ﬁ \ &)
- \ o mw. \ \\A\ / \ //// / .
N A NN £
\ Yayes WA @
o N/ , S /S NI/ RI&~ Q
= \: ._w \ ‘\ " \\
\/ k R. VR // q
W = o ", (LD w\ \\
a7 ANYS Jory Ay V4 =
.A____zm;__ 7y, w_r. \XE y AR ‘\.A.\ \“ @)
R <o 3 ‘ /) &
- o = == nnumm ) £ N\ N y. \‘_ \\ y
,_ W/
s "y fofco
>0 ; _.\ & A S
/ \ ,A\ \.‘ \“, /6 .
oa\ / IILNR J {\ NN
v © JF T g
// \ \‘
/_._o / /
/W
-
TN
, \ \.M ”WT ..... MVV
LA

@ ™~ (%]



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
PTO Drive, Battery, Frame Components

Page 17 of 26

Ref#  Part Number Qty S/P/F  Description
1 712-0431 1 S  Flange Lock Nut, 3/8-16
2 732-0735 1 /P Compression Spring, 1.318 x 2.37
3 783-0733 1 Spacer Cup, 1.5 OD
4  732-0956 1 Compression Spring, .66 OD x 1.5
5 710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
6 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
7 712-0271 1 /P Hex Sems Nut, 1/4-20
8 712-3044 1 Wing Nut, 1/4-20
9 725-1706 1 S  12-volt Battery, 270 CCA
10 738-1014 1 /P Shoulder Screw, .5 x 1.25, 3/8-16
11  738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
12 736-0407 1 Bell Washer, .45 x 1,0 x .062
13  723-0444 1 Battery Strap
14  783-1033 1 S  Hitch Plate
15  725-1747 1 S  Safety Interlock Plunger Switch
16  736-0222 1 S  Lock Washer, 1/4
17  725-1426 1 S  Solenoid, 12-Volt, 100 Amp
18  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
19 712-0459 1 /P Flange Lock Nut, 7/16-20
20 683-0304 1 S  Lower Frame Assembly
21  756-0639A 1 /P Engine Pulley, 3.56 OD
22  783-1003 1 S  Electric Clutch Anti-rotation bracket
23  712-3010 1 S  Hex Nut, 5/16-18
24  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75 (Grade 5)
25 732-0978 1 Extension Spring, 1.2 OD x 3.638
26  710-0642 1 /P Self-tapping Screw, 1/4-20 x .750
27  736-0277 1 F  Flat Washer,1.031 x 1.62 x .095
28  712-3004A 1 /P Flange Lock Nut, 5/16-18
29  783-0653B 1 S  Steering Support Bracket
30 683-0294 1 S Idler Bracket Assembly
31 738-3056 1 S  Shoulder Screw, 1/2 Diameter x 2.5
32 717-1709 1 S  Electric PTO Clutch
33 738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
34 736-0171 1 S  Lock Washer, 7/16
35 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
710-0561 1 F  Hex Cap Screw, 7/16-20 x 2.5 (Grade 5)
36 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25 (Grade 5)
37  756-0627 1 S  Flat Idler Pulley, 3.5 OD
38 754-0476 1 S PTO Belt (46-inch Decks)
754-0475 1 S PTO Belt (50-inch Decks)
39 783-0349 1 Battery Tray
40 736-0119 1 S  Lock Washer, 5/16
41  710-3025 1 /P Hex Cap Screw,5/16-18x.625
42  736-0105 1 /P Bell Washer,.401 x .870 x .063
43  710-0650 1 /P Self-tapping Screw, 5/16-18 x .875
44  712-3006 1 /P Hex Nut, 1/4-20

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 18 of 26

Seat, Fender, Frame Components

14BV809HO063 (2000)

m @
;"
\\ \
\\ \\
/
¥ /
& ¥
.. g
B 18 W \ \w /lww
NN T 2o
\ / \ \A // 7\ A
| VN // N \
\ AN / \A.st // Amﬂy”q/ '
\ AN \ / //-, // R \WV./ \
N0 X AN V72N P
Ly AN AR
= / LA\ o e — \
b oo —
Yoo 0 / i \
&z \ I av - >
A . N\ S ~
/%WN m ,_“!//_W\ W\ o7 \ 7
\ X O &) “/
0 ONORDONT @ 4 V\m, ol V4
© O ONADO O AT N /4 % |
,/ // ,/ _l\w_/_/ ,/ \ nm‘Am,iv \w 7 WII;“ &%\%WWM Nm“e _ /
NN X ,,,/ \ {\ANV@ S b / , | 4 /I N
RARNNE S LB Y 47 L\
o\ /_ g\ \\ _W V m“WN%WN A , Mw%v\\ P \M _ AA// \\\ \VANI// - // //MW
Bl evay/ ealh /AN
& 7 : - \ \ \
y/ANR A A /,wi,. A o
14 U / \ \\ uv_ \ L \m““\ \ \ \
I r A }Ly,_ A, Lo m.w 7 Q2 \ ~
. - A/ AR A - - b e N
S N N
7 V@ (WY s WY W x/\ foo g~ - =\ |
IRy 4 iy /o N\ -@ { A T 54 N )
N\ / /] \\m A e - - y/m./v,w WY A // \
S N TN NS
\ \\ \ \\ \ // \ / / /,/A ///A\ \ I\\ N,
YAy a4 -y NS i \
/ / \\ \\ \\ \\ \\ \V/// e / \\\Awuv \\ &Mwwww_ A,ll/ \\\ //
235238 S A N
/ / / \\ 4 ) @ »
/ / / / \ /X\ Ly » \
/ \ \ \ \ \\ \ / AN / \
YAy ALY
A . \, . \
4\ w\ 4 .,‘w\ 9.\ & > = NS
s & = 8 R LB\ Qe -
N\
N \ ,/ //
/ A
T o Po "R R

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Seat, Fender, Frame Components

Page 19 of 26

Ref#  Part Number Qty S/P/F  Description
1 747-1130 1 S  Deck Stabilizer Rod
2 683-0197 1 S  Lift Shaft Assembly
3 711-0332 1 S  Clevis Pin, .5x .78
4  712-0206 1 S  HexNut, 1/2-13
5 712-0431 1 S  Flange Lock Nut, 3/8-16
6  712-3004A 1 /P Flange Lock Nut, 5/16-18
7 712-3083 1 /P Hex Nut, 1/2-13
8 714-0104 1 S Internal Cotter Pin
9 714-0111 1 S  Cotter Pin
10 716-0106 1 /P E-ring
11 720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13  732-0934 1 Lift-assist Spring, 1.15 x 5.99
14  736-0275 1 S  Flat Washer, 5/16
15 736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18 738-0138 1 S  Hex Cap Screw, 5/16-18 x .62
19  738-0380 1 S  Shoulder Screw, .5 x .27, 3/8-16
20 741-0225 1 S  Hex Flange Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111 1 S Lift Handle
24  756-1154 1 Roller Pulley
25 783-0678 1 S  Arm Lift
26  783-0720A 1 S  Deck Stabilizer Bracket
27  710-0260 1 S Carriage Bolt, 5/16 x .62
28  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
29  710-0895 1 Self Tapping Screw, 1/4-15 x .75
30  731-1990 1 Lift Lever Cover
31  731-1993 1 Cover w/ Cup Holder
32  738-0155 1 S  Shoulder Screw, .437 x 1.62
33 783-0677 1 S  Lift Adjustment Bracket
34  783-0763A 1 Fender
35 783-0715 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
?40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285,1/4-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment Lever
48  783-0753 1 Seat Adjustment Selector
49  757-0372 1 S  Seat, Radiant Yellow w/ Drain Holes
50 735-0657 1 LH Foot Pad
51  735-0656 1 RH Foot Pad
726-3046 1 /P Foot Pad Clips (Not Shown)
52  731-2107 1 Shift Cover

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000) Page 20 of 26
Seat, Fender, Frame Components
Ref#  Part Number Qty S/P/F  Description
53 712-0292 1 /P Speed Nut, 1/4-20
54  710-0924 1 /P Phillips Screw, 1/4-20 x .75
55  631-0009 1 S  Shift Knob

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 21 of 26

14BV809HO063 (2000)

618-0376

ission

Transm

QJ
o)

* mmmw \
mm, M/ | N 7/ /,.,/
\ A ”/ Mwmm; m ,"mmw wu
5. o0 Mu Aﬂ m_.“.m W\“ % ?
\ [ - 5 “
/ mw‘ \ Ax“ mmm‘
~ (5] ,
nmum..kmjm A -
,ﬂ“v,ﬂ”, m, - |
¥ ww,w
| _
0
®)
8 w

“““mw /

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Transmission 618-0376

Page 22 of 26

Ref#  Part Number Qty S/P/F  Description
1 618-0225 1 Reverse Collar Assembly
2 618-0226 1 Hi-Lo Collar Assembly
3  618-0227A 1 Shift Fork Assembly
4  618-0284 1 Detent Block Assembly
5 618-0285 1 Output Bearing Block Assembly
6 618-0286 1 Output Seal Bearing Block Assembly
7  618-0287 1 Inboard Sealed Axle Block Assembly
8 618-0302 1 Inboard Sealed Axle Block Assembly
9 618-0365 1 S  Wheel Hub Assembly
10 618-0368 1 S  Differential Axle Assembly
11 719-0379A 1 S  Upper Housing
12 641-0002A 1 /P Axle Bearing Block Assembly
13 661-0012 1 S  Brake Assembly
14  710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
15 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
16  711-1051A 1 /P Drive Shaft
17  711-1216 1 Output Shaft
18  712-1329 1 /P Nut, 3/4-16
19 713-0446 1 S  S-tooth Sprocket
20  713-0447 1 S  16-tooth Sprocket
21  713-0448 1 S  22-link Chain, .625
22  716-0131 1 S  External Snap Ring
23  717-0678 1 S  Brake Pad
24  717-1438 1 S  41-tooth Bevel Gear
25 717-1439 1 S  20-tooth Spur Gear
26  717-1440 1 10-tooth Spur Gear
27 717-1441 1 27-tooth Spur Gear
28  717-1442 1 37-tooth Spur Gear
29  718-0500 1 Inner Axle Bearing Block
30 718-0504 1 Shifter Insert
31  718-0505 1 Shifter Cover
32  718-0537 1 Shifter Bearing Block
33  719-0385 1 Lower Housing
34  718-0540 1 Lockout Plate
35  736-0337 1 S  Flat Washer, 5/8 x 1.0
36  736-3046A 1 Flat Washer, 1.01 x 1.86 x .060
37 711-1235 1 Input Shaft
38  747-1140 1 /P Shift Lever
?39  750-1033A 1 Spacer, 1.13 x 1.38 x 1.968
40 761-0215 1 Disc Brake
41  716-0114 1 S Retaining Ring, .56
42  717-1463 1 S  13-tooth Bevel Gear
43  736-0335 1 S  Flat Washer
44  736-0336 1 S/F  Flat Washer, 5/8 x 1.0 x .030
736-0337 1 S/F  Flat Washer, 5/8 x 1.0 x .040
736-0349 1 S/F  Flat Washer,5/8 x 1.0 x .020
46  741-0335 1 S  Needle Bearing
47  741-0696 1 /P Needle Bearing
48  716-0231 1 S  E-ring, .75
49 618-0376 1 S  Transmission Assembly Complete
737-0148 1 S Grease

WWW.mymowerparts.com



Page 23 of 26

618-0376A

ISSIoN

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Transm

N 3

A
-\ Ly =Y
.\._ y / = L=
“MMA \MMV\\ W, //W/ * =3
.m‘;\v/_ \ / / I /V_\ /// 3 o3 3
A/ /avw 2 aAw V) mrv =
ONAY vmsw = 3
\%ﬂ-/ ﬂwmmnwmmir&,\w (=] =
3\ \ ) \V wvﬂ\ “ =
] a.mn\ Auwm =
e D -
N \\.1| /ﬂ”m.ﬁA/ p//a% == =
8. N3
Awm,‘-\ p Awm\ , =
,/\“\,/AR\
@\ N
& N R
A l\\\ MN v\\\ N 7
& L )
A o g -
o\ ™ () w0
_Wm:,h @ A
=2 & iy
mm m_ _ AWNVV & mwwmw
P> o S
/ ‘ﬁWA//f_nv m&smm“wW - ﬁ
g M 2y vl e A
\ ....\.;m.&ua,\ M
e
@ &
\
538 & M

/. » \ _wm/ / \ \/ v\ \ // N
W\ wmu‘.nllunwuruem_ { /YMQ /
=

= wﬁ |||||||||||| Woem O\ \

} —— i "\
gty
\/ £ AN
A “.\MWW% § dgdd o N

Am.m%\mw

.unA
Mu

>

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809HO063 (2000)

Transmission 618-0376A

Page 24 of 26

Ref#  Part Number Qty S/P/F  Description
1 618-0225 1 Reverse Collar Assembly
2 618-0226 1 Hi-Lo Collar Assembly
3  618-04156 1 S  Shift Fork Assembly
4  736-0745 1 /P Flat Washer, 1.01" x 1.56" x .060"
5  718-04053 1 S  Shifter Cover
6 736-0227 1 S  Flat Washer
7  710-3119 1 /P Lock Bolt, 3/8"-16 x 0.75"
8 741-0681 1 Ball Bearing
9 618-04115 1 Wheel Hub Assembly, Double D

10 618-04142 1 Differential Axle Assembly

11  619-04081 1 S  Upper Housing Assembly

12 741-04086 1 Flanged Bearing

13 661-0012 1 S  Brake Assembly

14  741-04085 1 Flanged Bearing

15 710-0788 1 /P Self Tapping Screw, 1/4"-20 x 1.00"

16  711-1051A 1 /P Drive Shaft

17  711-1216 1 Output Shaft

18 736-0715 1 F  Flat Washer, 1.12" x 1.75" x .03"

19 713-0446 1 S  9-Tooth Sprocket

20  713-0447 1 S  16-Tooth Sprocket

21  713-0448 1 S 22Link Chain, .625 P

22  716-0131 1 S  External Snp Ring

23  717-0678 1 S  Brake Pad

24  717-1438A 1 S  41-Tooth Bevel Gear

25  717-1439A 1 S  20-Tooth Spur Gear

26  717-1440 1 10-Tooth Spur Gear

27  717-04109 1 27-Tooth Spur Gear

28 717-04110 1 37 Tooth Spur Gear

29  715-04017A 1 S  Dowel Pin

30 718-0504 1 Shifter Insert

31  750-04244 1 Spacer

32  718-04066 1 S  Spherical Bearing, 1.00"

33  719-04083 1 S  Lower Housing

34  718-0540 1 Lockout Plate

35 736-0167 1 S  Flat Washer, .656" x 1.25" x .02"

36  721-04031 1 S  Oil Seal, 1.00" Shaft x 1.499" Bore

37 711-1235 1 Input Shaft

38  711-04215 1 S  Shift Lever

39 716-0231 1 S E-Ring, .75"

40 761-0215 1 Disc Brake

41  716-0114 1 S Retaining Ring, .56" Dia. Shaft

42  717-1463A 1 /P 13-Tooth Bevel Gear

43  736-0335 1 S  Flat Washer,

44  736-0336 1 S/F  Flat Washer, 5/8" x 1.0" x .030"
736-0337 1 S/IF  Flat Washer, 5/8" x 1.0" x .040"
736-0349 1 S/F  Flat Washer, 5/8" x 1.0" x 020"
736-0494 1 F  Flat Washer, 5/8" x 1.0" x .035"
736-0495 1 S/F  Flat Washer, 5/8" x 1.0" x .025"

45  741-0335 1 S  Needle Bearing

WWW.mymowerparts.com



Page 25 of 26

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Variable Speed Pulley

()]
et

L .v. \

..‘

A.____

WWW.mymowerparts.com

A\ N
A NN

1NN
NS
TN




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14BV809H063 (2000)
Variable Speed Pulley

Page 26 of 26

Ref#  Part Number Qty S/P/F  Description
2 710-0726 4 /P AB SCREW: 5/16-12 x 0.75 (Self-Tap)
3 618-04200 1 VARIABLE SPEED BRACKET
4  710-0627 1 /P LOCK BOLT, 5/16"-24 x 0.75"
5 710-3015 3 /P HEXBOLT, 1/4"-20 x 0.75"
6 712-3027 3 S FLANGED LOCK NUT
7  718-04012 1 /P BEARING CUP
8 736-0362 1 /P FLAT WASHER
9 741-0600 2 S BALL BEARING
10  656-04015 1 S VARIABLE SPEED PULLEY

WWW.mymowerparts.com



